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by Hard X-ray Photoelectron Spectroscopy
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. (a) An angle-integrated S 1s HAXPES

spectrum of the uncured rubber. A
Shirley-type background was subtracted
from the raw spectrum, and the
background subtracted spectrum was
nicely reproduced by three Gaussian
peaks. (b) An intensity distribution map
of the S 1s spectra. The detection
angle is measured from the surface
normal direction.
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Fig.3. (a) Intensity maps of the S 1s core-level spectra at different heating times. The sample was heated at
440 K, and the spectra were measured also at 440 K. (b) Angle-integrated S s spectra, whose
background were subtracted from the raw spectra, at different heating times. The spectral
line-shapes are reproduced by multiple Gaussian peaks. (c) Plots of integrated intensities of the S Is
components against the reaction time. Solid lines are drawn to guide eyes.
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